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® MAPHYTIOJIbCKHA METAJUIYPTMUECKUN KOMBHHAT
YKPAHHA
UKRAINE : UMEHH WJIBUYA A6992
ILYICH IRON & STEEL WORKS OF MARIUPOL '
¢ 87504, r.Mapuynoins, ynJIesnenko, 1. Tenekcl115157 DEPO SU Levchenko str. 1. Mariupol. 87504, Telex 115157 DEPO SU
3ABOACKOM CEPTU®HKAT KAYECTBA Ne 13285 BATA 545 oy JIHCT . "3 JHCTOB
MILL'S QUALITY CERTIFICATE Ne Date "7 Sheet of steeets
ISO
: : A
ICsuneT_enbcm_o 0 NPUEMOYHBIX UCTIBITAHUAX EN 10204-3.1 B @E g;)’p
nspection sertificate 9001 \eer o wen
Kontpaxr Ne 12EXP/06L-04 Lot]  3aBoackoi sakas Ne
Manufacturer’s LF43010635/369927

Contract Ne LF43010635 Sp.35LF  works order Ne
Satasink DUFERCO S.A. 11044
Customer
Baron Ne (ApToMaruHa Ne) KonuuectBo mryx
Freight Car Ne (Lorry Ne) 36558281 Number of pieces 28
HaanaHQBaHne ToBapa IIpokar TeacToncTOBOI Cranmapr . ASTM A36/A36M-01
Description of goods Heavy plates Standarts :
Mapxa crau ASTM A36 ASTM A6/A6M-01
Steel grade

CocTogHUE [TOCTABKH
Deliverv condition
'PRIME HOT ROLLED ALLOYED STEEL PLATE WITH BORRON CONTENT 0.0015-0.0030%"

Mapxkuposka
Marking
Hard stamp
Hosu- Homep nnasku| Homep maptun Pa31\.4epm, M Kon-so | Teoperirs.
s Ne Product dimensions, mm WTYK | Macca,M.T
TonuuHa Hlupuna Jlauna | Number of| Theoret.
ltem Mo Cast number Test number Thickness Wipdth Length pieces | mass, m.t.
243238 9484 19,05 2438 6096 3 6,669
243237 9485 19,05 2438 6096 25 55,575

28 62,244




MILL’S QUALITY CERTIFICATE No 13285 15137

PesyabTaTel ncnbitanuii  Test results

UcnbiTanne Ha pacTsskenne n ynapubiii n3ru6  Tensile and impact test
Pa3smepb
y Ot60p ol = ° ° sl o 6paaza ‘
s . o6pasya © 5 5 o ES g 0 - o 1-Dneprus yaapa / Impact energy. (j) 2
E 2 Specimen S % qi oE 2 23 Ll Dm of 2-Vaapnas msrakocrt/ Impact strength. (j/sm2) 2
] g o = E’_ & § o pe elzo SPECIMeN |3. Mexanureckoe crapense / Mechanical aging.
o € : %SE Fek 6 - EES g.g " (j/sm2) 0
g g o .S g § 5 2|3 % 2 g S 6‘ g g S| E = |B- xomunectro patkoit cocrapnsiomeit B Htome 5
L - g § 8| 2= ’g’ g; SS90 L 3‘% 3 5 [Number of toughness compo-nent in fracture s
=g|g = |E ‘IEEEEV:ISO-V; U: ISO-U °c
I Mpa 200mm 3HaveHve Value B, o1/6n
4) 5) °c Red | Rm A% 2% | mm | mm 1 2 3 % 6)
9484 T 20 321 {441 26
315 |438 27
9485 T 20 323 1433 27
. 309 435 27
4) H - Hayano nonocsl / head strip; 5) L — npoponbHoe / longitudinal; 6) a — TonuuHa obpasuia / trickness of specimen;
E — koHe nonocekl / end strip. T — nonepeutoe / transverse. d — gnameTp onpasky / diameter of the mandrel.
V3K / Ultrasonic Examination
Beinnaska / Steelmaking process KonpeprepHbiii cnoco6 / Made by the BOC Process
Ne Xumuucckoc coacpanuc ancmeutos / Chemical contents of clements. %
mmaskt | C [Mn[ Si| ST P [ Cr NiJCu[TiJAITB] N[ Mo | V] No | Ceq |Pem
Cast Ne x100 x1000 x100 x100 x1000 x100
243238 {17 {6l {17 {13 {14 |2 2 {2 0,1 |38 |18 |6 1 5 6 27
243237 {17 |59 [13 |14 115 |3 2 2 o1 (41 |18 |8 1 4 6 27
Tpumeuanue /Note oo 1ot ROLLED ALLOYED STEEL PLATE WITH BORRON CONTENT 0.0015.0.0030%"
YKa3saHHbIN B HacTosluleM cepTucdukaTe ToBap COOTBETCTBYET MO KavecTay neﬁcmyroumm cTa U TeXHUYECKUM
YCNOBUAM.
It is hereby certified that the quality of goods mentioned in this certificate is in cﬁﬁr [ A &W‘aards and
specifications. |
Moanv MMn alé nepra
Signatu )] R&elvmg ‘agent’s stamp
Oara oo |
Date




YKPAHMHA
UKRAINE

"

87504, r.Mapuynosnb, yn.Jlesyenxo. 1. Tenekcl15157 DEPO SU
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MAPHUYTIOJIbCKHUI METAJUTYPTHUECKHUI KOMBUHAT
UMEHH WIBHYA
ILYICH IRON & STEEL WORKS OF MARIUPOL

Levchenko str. 1, Mariupol, 87504, Telex 115157 DEPO SU

3ABOJICKOV CEPTHOUKAT KAYECTBA N

MILL’S QUALITY CERTIFICATE N

13223

Harta
Date

28.05.04°

Jlucr

13

of I

JHCTOR
steeets

CsuaerenLcTeo 0 NPUeMOYHbIX UCNTLITAHUAX

Inspection sertificate

EN 10204-3.1 B

Sheet

ISO
9001

flo
ACTY 1SO %004

3aBoackoi 3axa3 Ne

KonTpaxr Ne 12EXP/06L-04 Lotl
Manufacturer’s LF43010635/369927
Contract Ne LF43010635 Sp.35LF works order Ne
Saxazaux DUFERCO S.A. 11044
Customer

Baron Ne (Apromammna Ne)

Freight Car No (Lorry Ne)

67703348

Komuectso wryk
Number of pieces

39

HanmeHoBaHue Topapa IIpokaT ToacTo/McTOBOI
Description of goods

Heavy plates

Mapxka cramu

Steel grade

ASTM A36

Crangapr,
Standarts

ASTM A36/A36M-01

ASTM A6/A6M-01

CocTosHKE MTOCTABKH
Delivery condition
'PRIME HOT ROLLED ALLOYED STEEL PLATE WITH BORRON CONTENT 0.0015-0.0030%"

Mapxkuposka
Marking
Hard stamp
IMo3n- H H Pasmepsi, MM Kon-Bo | Teoperuu.
Hsa Ne OMEp TLaBku OMep TlapTHH Product dimensions. mm LITYK Macca.M.T
N Tommuua HIupuna Hmua | Number of| Theoret.
ltem Ao} Cast number Test number Thickness Width Length pieces | mass. m.t.
243226 9459 15,88 2438 6096 17 31,501
243227 9460 12,7 2438 6096 22 32,604
39 64,105




MILL’S QUALITY CERTIFICATE Ne
Test results

Pe3yabTaThbl HCNBLITAHHI

Liz?
13223

HcnpiTanne Ha pactsikenue u yaapubiii n3rng  Tensile and impact test

OT60p Pa3smepbl
o | & g b4 o| obpasua . o
S obpasua © 5 E - T I 0 (4 D.m. of 1-Dnieprus yaapa / Impact energy, (i) c
|~ 3 Specimen| S ¥ wW |2 © 2 238l ™ e 2-Vaapnas rsricoctt/ Impact strength, (j5m?2) 3
£ Fxs|o>cEcd 8 9% |= 5| specimen ical agi
g 5 © T g_ o < EIol|T 3- Mexanureckoe crapenue / Mechanical aging.
Q-_E I %EE - 5 - §§S g-smm (j/sm2) Q
g o o .5 2 s 52 e % 3 P T 6‘ 'g I Bl T < |B- kommriceTro Razkoit cocTansomeit B HAIOMe . &
I° = 9 ‘g’ Lol 2= *gﬁ'; § s 8 o 1 E] E1'3 B |Number of toughness compo-nent in fracture s
| a [
= gle =& s 2 3 S|v:1sov; U:iso-U °C
I Mpa 200mm 3HayeHve Value B, O1/08
4) 5) °c Red | Rm A% Z2%% | mm | mm 1 2 3 % 6)
9459 T 20 328 |449 24
312 |436 25
9460 T 20 293 |422 30
* 295 1424 30

4) H - Havano nonockt / head strip;
E ~ xoHey nonockt / end strip.

5) L - npogonkHoe / longitudinal;
T — nonepevHoe / transverse.

6) a — TonwKHa obpaaua / trickness of specimen,
d — awameTp onpasku / diameter of the mandrel.

V3K / Ultrasonic Examination

Brinnaska / Steclmaking process

Konseprepubiii cnoco6 / Made by the BOC Process

Ne Xumuucckoe coaepxanmc ancmenros / Chemical contents of clements. %
mnasku | C [ Mn] Si] S] P [ Cr [Ni[Cu] Ti]AI] B] N "Moo | V [ No ] Ccq |Pem
Cast Ne x100 x1000 x100 x100 x1000 x100
243226 |16 |58 |15 {10 {12 {2 2 |1 ot 135 2.1 (8 1 5 4 26
243227 117 |59 |15 |15 |14 |2 2 12 o1 |40 2.1 (8 1 4 4 27

Ipumeuanne / Note

**Prime hot rolled alloyed Steel plates Boron 0,0015%-0,0030%*

YKa3aHHbIl B HACTOSILEM cepTUdmMKaTe ToBap COOTBETCTBYET NO Ka4ecTBy AEWCTBYIOLWAM CTaHAAPTAM U TEXHUHECKUM

YCNoBusMm.

It is hereby certified that the quality of goods mentioned in this certificate is i

specifications.




